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Investigation of casting defect by uCT technique with synchrotron radiation
and evaluation of fatigue fracture by stress intensity factor on Casting Aluminum alloy
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Fig. 1 Shape of the test specimen.
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Fig. 2 Experimental setup for uCT at SPring-8. Fig. 3 Example of casting defects in the transmission image
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(a) Crack initiation site (b)Y Area G in Fig.5
Fig.6 Fracture surface observed by SEM. (Specimen No.2008-5)
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Fig.4 Example of stress intensity factor estimation of defects.
(Specimen No.2008-5)
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Fig.5 Macro image of fracture surface. Fig.8 3D-image of the defect F in Fig.4
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